swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

v ||| See

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr @1 Avgrwr
Limit rwrk Limit rwrk
Ine SPURIOUS LINE ABS Ine SPURIOUS LINE ABS
-10 difE— -10 difE—
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
dBrr -40 dBm
—
ua L P B W VR
J— r . —
dBrr -50 derr
] o
70da
80da
a0 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 789.46456 MHz -58.04 dBm -45.04 dB 30.000 MHz 815.000 MHz 100.000 kHz 792.70249 MHz -58.02 dBm -45,02 dB
860,000 MHz 1.000 GHz 100.000 kHz 926.12796 MHz -57.58 dBm -44,58 dB 860,000 MHz 1.000 GHz 100.000 kHz 960.55648 MHz -57.61 dBm -44.61 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93727 GHz -46.84 dBm -33.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.897626 GHz -46.69 dBm -33.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -42.49 dBm -29.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.51 dBm -29.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.25576 GHz -42.77 dBm -29.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.20977 GHz -42.76 dBm -29.76 d&
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20.000 MHz 815,000 MHz 100.000 kHz 607.94466 MHz -57.81 dBém -44.81 dB
860.000 MHz 1,000 GHz 100.000 kHz 960.08997 MHz -57.67 dem -44.67 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.78 dBm -33.78 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -42,46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89728 GHz -42.89 dBm -29.89 dB
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SPORTON LAB.
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Report No. : FG543002-02B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.45463 MHz -57.94 dBm -44.94 dB 30.000 MHz 815.000 MHz 100.000 kHz 623.44744 MHz -57.93 dBm -44,93 dB
860,000 MHz 1.000 GHz 100.000 kHz 994.05198 MHz =-57.71 dBm -44,71 dB 860,000 MHz 1.000 GHz 100.000 kHz 938.86371 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86576 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -46.73 dBm -33.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04937 GHz -42.60 dBm -29.60 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94326 GHz -42.49 dBm -29.49 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80728 GHz -42,91 dBm -29.91 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -42.89 dBm -29.89 dB&
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20.000 MHz 815,000 MHz 100.000 kHz 639,14646 MHz -58.09 dem -45.00 dB
860,000 MHz 1.000 GHz 100.000 kHz 962,32922 MHz -57.42 dem -44.42 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -46.82 dbm -33.82 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.90376 GHz -42.63 dBém -29.63 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89778 GHz -43,00 dBm -30.00 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG543002-02B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0130
40 Normal Voltage 0.0159
30 Normal Voltage 0.0109
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0165
0 Normal Voltage 0.0060
PASS
-10 Normal Voltage 0.0037
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0163

Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number : A26A-30 of 30
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.25 6.26 6.58 6.72 PASS
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26 / 10MHz / QPSK
Middle Channel / Full RB

LTE Band 26 / 10MHz / 16QAM
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Spectrum - Spectrum =
RefLavel 30.00 dbm  Offset 11,70 di Ref Level 30.00 cbm  Offset 11,70 db
e At 30 dB__AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
(0152 View @153 view
i e
S —
0.1 — o -
- I
S S
0.01 i 0.0 -
X 8 N
i Y
1E0 s 1E- .
1
\! il
] 1 |
1E-0 1E g
| |
10 1 |
F 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
ry Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak |  crest | 10% | | 0a% | ©0.019% | Mean | Peak |  crest | 10% | 1% | ©0.ao% | 0019 |
Trace 1 [ 21.05dBm  26.54 dem 5.49 0B 2.52 0B .49 0B 5.25 0B 5.45 da Trace 1 | 19.67 dbm 2661 dBm 6.74 d8 3.10 d8 5.28 d8 5.26 d8 6.64 d8
U J [T )i )| [
LTE Band 26 / 10MHz / 64QAM LTE Band 26 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum =
Ref Level 20,00 dém  Offset 11.70 d@ Ref Level 30.00 dém  Offset 11,70 d&

e att 30.d8__AQT 2 ms ® RBW 10 MHz o att 30 dB__AQT 2 ms @ RBW 10 MHz

@152 View @153 view

= —

i i
0.1 o a g
o =
. : =
0.01 — 00
¥
16D 1E-
X X
R 5 N
\ \ A
. 1Y \
1E-0 i} 1 v
[
160 L 1
:F 819.0 MHz Mean Pwr + 20.00 dB CF 819.0 MHz Mean Pwr + 20.00 dB
y Function Samples: 130000 C y Ci Distril Function Samples: 130000
Mean | poak | crast | 10% | 19 | 0a% | p.01%e | Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 [ 18.50 cBm  26.44 dbm 7.54 OB 3.16 0B 5.39 dB ©.56 dB 7.30 dB Trace 1 | 16,96 cbm 25,58 dbm 8.52 dB 3.13 d8 5.51d8 5.72 dB 7.58 dB
——r — —
J J [ CEEEEEE ) JL ] | CECRRRE )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26B-2 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 14.40 | 14.61 -
Middle CH 1.34 1.36 3.10 3.10 | 4.99 5.04 | 10.06 | 9.94 - - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 14.61 | 14.76 -
Middle CH 1.32 1.35 3.02 3.12 5.12 4.96 9.86 | 10.08 - - - -
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26
Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
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LTE Band 26

Middle Channel / 1.4MHz /| 64QAM
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LTE Band 26

rum = Spectrum =
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG543002-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Low CH - - - - - - - - 13.51 | 13.46 - -
Middle CH 1.08 1.09 2.74 273 4.50 4.51 9.09 9.06 - - - -
Mode LTE Band 26 : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Low CH - - - - - - - - 13.42 | 13.50 - -
Middle CH 1.09 1.10 2.72 2.73 4.49 4.49 9.09 9.09 - - - -
Page Number 1 A26B-8 of 29
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LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

&3 trum &3
RefLavel 30.00 dbm  OFfset 11,70 dB & RBW 30 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz
o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT
SGL Count 1007100 SGL Count 100/100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 810.18786 MHZ 15.62 dam ML f 818.67075 MHz 15.64 dam
T1 L 818.451815 MHz 9,38 dbm Oce Bw 1.089051091 MHz T1 1 918.457134 MHz 8.57 dBm Oce Bw 1.095610419 MHz
T2 1 819.540906 MHz .80 dBm T2 1 819.552945 MHz 6.44 dom

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum &3 trum &3
RefLavel 30.00 dbm  Offset 11,70 dB = RBW 100 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz
o Att a0de SWT 188 ps @ VBW 30D kHz  Mode FFT o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[035k Max (@ 15k Max
MI1[1] 17.208 dBm 16.99 dBm)
- " £19.977300 MHz - 019.960560 MHz
. OccBwi X, . 2.742925707 MHZ 2.737526247 MHZ
R e RNy W LA 12 P e it it
104 10d
i
04 | \ 04 /
/ \ /
-10 d -10 df
/ \ /
20d e 204
\{\»mnw/ﬂ et A VAV aa SR
¢ &
40 de 40 df
50 d 50 df
60 di -6 df
CF 819.0 MHz 10001 pts Span 6.0 MHz CF 819.0 MHz 10001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 19,9773 MHZ 17.23 dam ML f 819.36055 MHz 16.39 dam
T1 L 817.627337 MHz 11.09 dém Oce Bw 2.742925707 MHz T1 1 817.630937 MHz 9.96 dBm Oce Bw 2737526247 MHz
T2 1 820.370263 MHz 10.11 dér T2 1 820368463 MHz 9.82 dam

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5MHz / 16QAM

[T’ ]
o0 cBm Offset 11,70 0B & RBW 100 kHz Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz
a0de SWT 10 s @ VBW 300 kHz  Mode FFT o att a0ds BWT 10 us @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| @19k Max
milil 14.20 dBm mili] 13.93 dBm|
817.286200 MHz 820.030900 MHzZ
& X‘ Occ B 4.501549845 MHz e 4.510548945 MHz
wd ’r Py, e w0 7 /
od f od f
/ I
-10 di f BUE !
/
20 di ’/ A 20 d \/\'/ .
h8 \ oy
D e N aVAY v
=L 3
-40 d -40d
50 di 50 df
-60 db 60 d
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value | __Function | Function Result |
ML 1 517.2662 MHz 14.20 dbm ML 1 820.0309 MHz 13.93 dBm
T1 1 816.753225 MHz 8.93 dém oce Bw 4.501545845 MHZ T1 1 816.752225 MHz 8.45 dBm oce Bw 4.510548945 MHZ
T2 1 821.254775 MHz 3,97 dem T2 1 821.262774 MHz 7.69 dém

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number 1 A26B-9 of 29




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

i trum i
RefLavel 30.00 dbm  Offset 11,70 dB = RBW 300 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz
o Att a0de SWT 127 ps @ VBW  1MHz  Mode FFT o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@17 Max (@ 15k Max
MI1[1] 16.80 dBm 17.09 dBm)
0 de w1 819.57590 MHz - :
Occ B 9.093090691 MHZ 9.067093291 MHZ
1 e
- P R W = NN
1 ] | 1 ;,
0 der : + 0db f v
’./ 1 -10 dBm
i / \
. 20 dem 4 A —
e - e
-40 dem: -40 dBm
-50 dém 50 dgm
-60 dBm -6 dBm
CF 819.0 MHz 10001 pts Span 20.0 MHz CF 819.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 19,5750 MHZ 16,80 dam ML f 823.3436 MHz 17.09 dam
T1 L £14,45445 MHz 11,17 dém Oce Bw 9.093080591 MHz T1 1 914.50645 MHz 9.69 dBm Oce Bw 9.067093291 MHz
T2 1 823.54755 MHz 11,83 dér T2 1 823.57354 MHz 11.32 dam
( JU J L ] J ) v

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

ectrum i trum i
RefLavel 30.00 dbm  Offset 11,70 dB = RBW 300 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz
o Att a0de SWT  126ps @ VBW  1MHz  Mode FFT o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[035k Max (@ 15k Max
MI1[1] 16.51 dBm ™M1[1] 14.62 dBm)
) MHz 819.84720 MHZ,
@ B [ 5 MHz = Occ B _ 13.460653135 MHz
104 sy Vil A SVl 104 A A et 5
1 % L 4 + 1
f f
| | \
o der " 0 e 7
\ ] |
-10 dém 7 -10 dBm y
J / \
20 dem 20 dBm
e, A
A I .
-30 dbm— -30 dem Lt
/
-40 di 40 df
-50 dm 50 dgm
-60 dBm -6 dBm
CF 821.5 MHz 10001 pts Span 90,0 MHz CF 821.5 MHz 10001 pts Span 90,0 MHz
arker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 526.0655 MHZ 16.51 dam ML f 819.8472 MHz 14.62 dBm
T1 L 814.76867 MHz 10.44 dBm Oce Bw 13.516648335 MHz T1 1 814.79567 MHz 8.62 dBm Oce Bw 13.468653135 MHz
T2 1 828.28532 MHz 9.92 dBm T2 1 828.26432 MHz 9.02 dam
L )i J - L I J ) e

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

i trum i
RefLavel 30.00 dbm  OFfset 11,70 dB & RBW 30 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode FFT o At 30dE SWT 185 us @ VBW 300kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[0 35k Max (@ 17k M
MI1[1] 14.00 dBm ™M1[1] 14.27 dBm)
- £19.489670 MHz - 819636940 MHz
oceBw "1 1.093010699 MHz diinw . 2.724327567 MHz
104 v ! WT g T1 At A e
0 d i od
\
-10 d -10 df
/ )
20 o 20 d
R
~ R
4 o I [ i / e P,
<q0 dpr P =
40 de -40 df
50 o 50
60 di -60d
CF 819.0 MHz 10001 pts Span 2.8 MHz CF 819.0 MHz 10001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 810.48967 MHZ 14,00 dam ML f 810.63834 MHz 14,27 dBm
L L 818.453775 MHz 5.22 dBm Oce Bw 1.093010699 MHz T1 1 817638138 MHz 8.25 dBm Oce Bw 2724327567 MHz
T2 1 819.545785 MHz 6.77 dBm T2 1 820362464 MHz 9.06 dam
L I J L L J

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum i trum i
RefLavel 30.00 dbm  Offset 11.70 dB = RBW 100 kHz Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz
o Att a0de SWT 1% ps @ VBW 300 kHz  Mode FFT o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
[035k Max (@ 15k Max
MI1[1] 3.15 dBm)| ™M1[1] 14.78 dBm)
- 617.499200 MHz - 816.37630 MHZ,
Occ By 4.491550845 MHZ o 9.091090891 MHZ
. T1 N
10 di + A - 10 d 71 .
] i | i
P | d
o a
/ \ / \
-10d 10 d /‘ Y
20d \ 204 4
/ M
o S AN A -y [,
S st A A
40 de -40 df
S0 d 50 df
-60 di -6 df
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts Span 20,0 MHz
arker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML L 17,4002 MHZ 13,15 dam ML f 816.3763 MHz 14,78 dam
T1 L 816.760224 MHz 7.44 dBm Oce Bw 4.431550845 MHz T1 1 814.45345 MHz 9.47 dBm Oce Bw 9.091090691 MHz
T2 1 821.351775 MHz 7,95 dam T2 1 823.54955 MHz 9.5 dam
L JL 4 u (S I 4

Low Channel / 15MHz / 64QAM

[T’ ]
00 dBm  Offset 11.70 dB e RBW 300 kHz
30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count_100,/100
|
milil 14.42 dBm
- 627.28640 MHzZ
oceBw M 13.420657934 MHz
" A . N
0 —— T
od T
10d !
- I
/ \
20 di f
e M
. ” W
s
40 d
v
-
50 di
-60 db
CF 821.5 MHz 10001 pts Span 0.0 MHz
Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML 5272664 MHz 14.42 dbm
T1 1 814.82267 MHz 7.50 dBm Onc Bw 13.420657934 MHz
T2 1 526.24333 MHz 9,44 dBm
L JL J -

TEL : 886-3-327-3456 Page Number 1 A26B-11 of 29
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256QAM

ectrum 3 ctrum 3
Ref Level 30.00 db Offset 11.70 dB & RBW 30 kHz Ref Level 30.00 dBm  Offset 11,70 dB & RBW 100 kHz
b ALt 30 de SWT 63.2 ps @ VBW 100 kHz  Mode FFT jo ALt 30d8 8SWT 1B.0 ps & VBW 300 kHz Mode FFT
SGL Count 100/100 SGL Count 100,100
| O (@ 17K Max
Mi[1] 1.50 dBm Mi[1] 13.45 dBm|
. #19.190940 MHz 0 819.973700 MHz
M1 0ce Bw 1.104769523 MHZ| Oce Bw ‘\- 2.734526547 MHz|
" e
10 T 10d ‘\
0 d o T
/| \
-10 de -10df
20 df 20 df J |
- L S - _ [
oA
-40 o 40 d
50 df 50 df
-60 de 60 df
CF 819.0 MHz 10001 pts Span 2.8 MHz CF 819.0 MHz 10001 pts Span 6.0 MHz
Marker arker
Type | Ref | Tre | X-value 1 ¥-value | Funetion Function Result | Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result |
ML T 10.19094 Mz 11.58 dem M1 T 819.9737 MRz 13.45 dBm
TL 1 B18.452375 MHz 3.93 dBm Occ Bw 1.104769523 MHz TL 1 817.635136 MHz 6.40 dBm Occ Bw 2.734526547 MHz
T2 1 819.557144 MHz 3.68 dam T2 1 520.369663 MHz 7.61 dem
L L J L U J

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ectrum trum &3
Ref Level 20,00 dém Offset 11.70 di & RBW 100 kHz Ref Level 30.00 dém  Offset 11,70 dB & RBW 300 kHz
o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode FFT o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
| @19k Max
milil 10.53 dBm mili] 12.84 dBm|
- 817.516100 MHz 20 822.72160 MHz
; Occ B 4.498550145 MHz occBw I 9.093090691 MHz
10 d - — — . 10 d
T AT A T <%
od / \ od
/ \
J \
-10d BUE!
20 df . 20 df
R AV
/ \ A, e il rATA
AR
-40 d
50 di 50 df
-60 db 60 d
CF 819.0 MHz 10001 pts Span 10.0 MHz CF 819.0 MHz 10001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc %-valua ¥-value Function Function Result Type | Ref | Trc X-value ¥-value Function Function Result
f l i i i i f Il Il i i L
ML E17.5161 MHz 10.53 dem ML 1 822.7216 MHz 12.84 dBm
T1 1 816.745225 MHZ 5.17 dBm Onc Bw 4.498550145 MHZ T1 1 814.45445 MHz 7.18 dém oce Bw 9.093090691 MHZ
T2 1 521.243776 MHz 4,99 dbm T2 1 923.54755 MHz 7.62 dém
L JL J - L L J [
Spectrum 7
RefLevel 30,00 Bm  Offset 11,70 OB & RBW 300 kHz
e att 30 dE SWT 126 ps @ VBW  1MHz  Mode FFT
SGL Count_100,/100
|
milil 12.40 dBm
- 627.48740 MHz
Occ B 13.501640835 MHz
10 d
;. T (VRPN A T
0 ‘\
-10d ll
20 di
7
WA,
30 ,J\J"f\ =7
40
e
50 di
-60 db
CF 821.5 MHz 10001 pts Span 0.0 MHz
Marker
Type | Ref | Tre | X-value | y-value |__Function | Function Result |
ML B627.4674 MHz 12,40 dbm
T1 1 814.78367 MHZ 6.19 dém Onc Bw 13.501649835 MHz
T2 1 826.26532 MHz 7.50 dBm
L JL J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB

Highest Channel / 1RB

o
pectrum ) (=]|[ spectrum v
Ref Level 23.00 dBm  Offset 11.70 dB Mode Sweep Ref Level 23.00 dem  Offset 1170 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr .lRm'Ayngr
20 dBimit Ghoek ; 20 dBmei-heek ¥
P< 20 e P< 200 ™
10 dBm ‘ } 10 dBm [ \
0 dbr | |\ 0 de: T
-10 dBm ‘\ -10de J{J T
-20 dBm j‘ \\L -20de | ’f L}
/ I
-30 dBm /.w,. Ll\ -30 dB ‘w *T" 'J
B "
40 dam 5 J\\ 40 dBm '_,-n/ a J.MM
%«-M My A oot | R
ety S
-60 dBm -60 dam
70 dBm -70 dem
CF B14.7 MHz 5601 pts Span 6.0 MHz ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.14 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 22.32 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  Alimit | Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz £13.95339 MHz -14.62 dam -36.76 dB -1.62 de -3.000 MHz -737.500 kHz | 100.000 kHz 822.55447 MHz -42.92 dBm -65.23 dB -29.92 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 513.99839 MHz -36.00 dém -53.23 B -16.09 d& -737.500 kHz | -700.000 kHz | 300,000 Hz 82257161 MHz -68.07 dBm -90.39 dB -48.07 d&
700.000 kHz 737.500 kHz | 300.000 Hz 515.42089 MHz -70.04 d8m -52.18 d& -50.04 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.02196 MHz -37.93 dBm -60.25 dB -17.93 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.61586 MHz -44.77 dBm -66.91 dB -31.77 d& 737.500 kHz 3.000 MHz | 100.000 kHz 824.04018 MHz -14.52 dBm 36,84 dB -1.52 d
I J )il I

Lowest Channel / Full RB

Highest Channel / Full RB

pectrur

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.70 d&

Mode Sweep

Sp um

Ref Level 23.00 dBm
SGL Count 100/100

Offset

11.70 d& Mode Sweep

@ 1Rm AvgPwr @ 1Rm AvgPwr
20 dBimit Gheck r 20 dBimmit-gheel ;
P< 200 P<20C
10 dam 10 dBm
ik
0 der I/.WV‘M-V‘ hw\ 0 de
| \ .

-10 dam - -10d
-20 dam r -20d8

sl ”W d8 ik b
-30 dBm e -30 gy

T K”I""W RI
ki 'Wﬁnﬁmw
| P, R

B e | S i e
50 dBm -50 dBm
-60 dBm -50 dBm
-70 dBm -70 demr
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MH2z 5601 pts Span 6.0 MHz

Spectrum Emission Mask
Tx Power 21.44 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Spectrum Emission Mask
Tx Power 21.36 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

Rangelow | RangeUp | RBW |  Frequency | PowerAbs | PowerRel |  ALimit | Range Low | Rangeup | RBW Frequency | PowerAbs | Power Rel ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz £13.95125 MHz -19.60 d&m -41.04 de -6.60 dB -3.000 MHz -737.500 kHz | 100.000 kHz 822.56196 MHz -20.40 dBm -41,75 dB -7.40 dB
737500 kHz | -700.000 kHz | 300.000 Hz 513.99304 MHz -42.10 d8m -63.55 dB -22.10 dB -737.500 kHz | -700.000 kHz | 300.000 Hz 822.59304 MHz -42.90 dBm 54,26 dB -22.90 dB
700.000 kHz 737.500 kHz | 300.000 Hz 815.41125 MHz -43.91 dém -65.35 dB. -23.21 de 700.000 kHz 737.500 kHz | 300.000 Hz 824,01018 MHz -43.58 dBm 64,93 dB -23.58 dB
737.500 kHz 3.000 MHz | 100.000 kHz 915.46160 MHz -20.04 dém -41.48 dB -7.04 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.03911 MHz -18.85 dBm -40.20 dB -5.85 dB
1 v I [ )

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel /1 RB

Highest Channel / 1 RB

pectrur

=)

Sp um

Ref Level 23.00 dBm
SGL Count 100/100

offs

et 11.70 dB Mode Sweep

@ 1R AvgPwr

Ref Level 23.00 dem
SGL Count 100/100

Offset 11,70 d&

Mode Sweep

@ 1Rm AvgPwr

20 dBimit Ghook ; 20 dBimst-Ghosk 7
P<20C Py P<20C
10 dBm " l‘ 10 dém
0 der ! IK 0dB
-10 dam \ RELL
20 dBm 20 dB
-30 dBm \\ 30 dB
M m
-40 dBm ~ \ -40 dém
" MM “‘\\N 2 - . A,
-60 dBm -60 dam
70 dBm -70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MH2z 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.66 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 21.88 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range low | Range Up RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz £13.95554 MHz -15.60 d&m -37.26 de -2.60 dB -3.000 MHz -737.500 kHz | 100.000 kHz 822.51697 MHz -44.09 dBm -65.97 dB -31.09 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.99732 MHz -37.16 dém -58.82 dB -17.16 dB -737.500 kHz | -700.000 kHz | 300,000 Hz 82259411 MHz -69.53 dBm 91,42 dB -49.53 de
700.000 kHz 737.500 kHz | 300.000 Hz 51541875 MHz -71.08 d8m -52.74 d8 -51.08 d& 700.000 kHz 737.500 kHz | 300.000 Hz 824,00696 MHz -37.40 dBm -59.28 dB -17.40 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.45732 MHz -43.42 dém -65.08 dB -30.42 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04446 MHz -13.08 dBm -34.96 dB -0.08 d
1 J I [ )

Lowest Channel / Full RB

Highest Channel / Full RB

pectrum

Ref Level 23.00 dBm
SGL Count 100/100

Offset 11.70 d&

Mode Sweep

@ 1R AvgPwr

Ref Level 23.00 dBém
SGL Count 100/100

Offset 11,70 d&

Mode Sweep

@ 1Rm AvgPwr

20 dBiitGheck I 20 dBimit-Ghesk i
P< 200 P< 200
10 dBm 10 dBm
-
er t ]
( \
-10 dBm % -10ds I t
-20 dBm I+ T -20d8 J
30 dam " M\'h‘ gy 30 ds {4 (RPN
Mww b ,«WWM WWMM
40.¢lR Mﬂ_...mm ,W R el —
et | [ \
-50 dBm -50 dBm
-60 dBm -60 dBm
70 dBm -70 dem
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.41dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.41 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  Alimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 813.95125 MHz -18.00 dém -38.41 dB -5.00 de -3.000 MHz -737.500 kHz | 100.000 kHz 822.54054 MHz -20.73 dém 41,14 dB -7.73 dB
737,500 kHz | -700.000 kHz | 300.000 Hz 813.99518 MHz -42.17 dBm -62.57 dB -22.17 dB -737.500kHz | -700.000 kHz | 300,000 Hz 822.50518 MHz -43.45 dBm 63,85 dB -23.45 dB
700,000 kHz 737.500 kHz | 300.000 Hz 81540804 MHz -43.99 dBm -64.40 dB -23.99 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.00804 MHz -43.42 dBm -63.82 dB -23.42 dB
737,500 kHz 3.000 MHz | 100.000 kHz 815.44125 MHz -20.43 dBm -40.84 dB -7.43 dB 737.500 kHz 3.000 MHz | 100.000 kHz B24.04232 MHz -18.50 dBm 39,31 dB -5.90 db
T
Il 1 1 e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Channel /1 RB

Highest Channel / 1 RB

] m
pectrur = Spectrum v
7
Ref Level 23.00 dbm  Offset 11,70 dB Mode Sweep ggtléﬁlt fgfﬂf.fm Offset 11.70 & Made Sweep
SGL Count 100/100 =
@ 1Rm AvgPwr @ 1Rm AugPur__ .
20 dBimit Gheck r 20 dBim
P<20C
P<20C - 'h-,.\
10 dBm £ “’\1 10 dém { !
0ds
0 der [
|1 /)
d8
-10 dam ‘\L\ 10 /( i,
20 dBm ,_\ 20 dB 7
e |
-30 dBm JM -30 P
o
-40 dBm e ’L‘“. -40 dém W/
el k\\u_ AT I P 4 EE. - = LY, e
R o
-60 dBm -50 dBm
70 dBm -70 dém G
CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MH2z 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.54 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 20.55 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range low | Range Up RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz §13.95875 MHz -15.88 dem -36.42 0B -2.88 dB -3.000 MHz | -737.500 kHz | 1D0.000 kHz 622.55447 MHZ -44.92 dBm -55.47 dB -31.92 dB
737500 kHz | -700.000 kHz | 300.000 Hz 513.99304 MHz -30.40 d8m -59.94 dB -19.40 dB -737.500 kHz | -700.000 kHz | 300.000 Hz 822.59625 MHz -70.90 dBm -91.45 dB -50.90 di
700.000 kHz 737.500 kHz | 300.000 Hz 515.40656 MHz -71.32 dém -31.86 dB. 51.32 d& 700.000 kHz 737.500 kHz | 300.000 Hz 824,00804 MHz -38.55 dBm -50.10 dB -18.55 dB
737.500 kHz 3.000 MHz | 100.000 kHz 815.62765 MHz -45.55 dBm -66.09 dB -32.55 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.03804 MHz -15.98 dBm -36.43 dB -2.68 dB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.26 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 19.21 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  Alimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz 813.94482 MHz -22.06 dém -41.32 dé -5.06 de -3.000 MHz -737.500 kHz | 100.000 kHz 822.55125 MHz -21.41 dBm -40.62 dB -8.41 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz 813.99518 MHz -44.06 dBm -63.31 dB -24.06 dB -737.500kHz | -700.000 kHz | 300,000 Hz 822.50518 MHz -45.30 dBm 64,51 dB -25.30 d&
700.000 kHz 737.500 kHz | 300.000 Hz 51540511 MHz 4495 dBm -64.22 d& -24.96 dB 700.000 kHz 737.500 kHz | 300.000 Hz 82400911 MHz -44.24 dBm -63.46 dB -24.24 dB
737,500 kHz 3.000 MHz | 100.000 kHz 81544446 MHz -22.94 dBm -42.20 dB -9.94 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04339 MHz -20.34 dBm -39.55 dB -7.34 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Channel /1 RB

Highest Channel / 1 RB
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CF 814.7 MHz 5601 pts Span 6.0 MHz CF 823.3 MH2z 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 17.14 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 17.47 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range low | Range Up RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-3.000 MHz | -737.500 kHz | 100,000 kHz §13.95875 MHz -20.37 dem 37.51d8 7.37 dB -3.000 MHz | -737.500 kHz | 1D0.000 kHz 822.53090 MHz ~47.13 dBm 546108 -34.13 d&
737500 kHz | -700.000 kHz | 300.000 Hz 513.99411 MHz -42.59 d8m -59.73 dB -22.59 dB -737.500 kHz | -700.000 kHz | 300.000 Hz 822.56839 MHz 72,64 dBm -90.12 dB -52.64 dB
700.000 kHz 737.500 kHz | 300.000 Hz 515.40054 MHz -72.75 dém -89.66 dB. -52.75 d& 700.000 kHz 737.500 kHz | 300.000 Hz 824,00911 MHz -42.17 dBm -50.64 dB -22.17 dB
737.500 kHz 3.000 MHz | 100.000 kHz 815.75299 MHz -45.67 dBm -62.80 dB -32.67 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04982 MHz -17.31 dBm -34.78 dB -4.31 dB
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CF 814.7 MHz 5601 pts Span 6.0 MHz | ||| CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 17.30 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz Tx Power 17.32 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
Range Low | Range Up RBW Frequency | PowerAbs | PowerRel |  Alimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-3.000 MHz -737.500 kHz | 100.000 kHz £13.94268 MHz -23.91 dBm -41.20 d8 -10.91 dB -3.000 MHz -737.500 kHz | 100.000 kHz 822.55447 MHz -23.79 dBm 41,11 dB -10.79 dB
-737.500 kHz | -700.000 kHz | 300.000 Hz £13.99411 MHz -46.76 dBm -64.05 B -26.76 dB -737.500kHz | -700.000 kHz | 300,000 Hz 82250304 MHz -47 41 dBm 64,73 dB -27.41 dB
700.000 kHz 737.500 kHz | 300.000 Hz 51540696 MHz -48.14 d8m -65.44 d& -28.14 dB 700.000 kHz 737.500 kHz | 300.000 Hz 824.00589 MHz -46.93 dBm -64.15 db -26.83 dB
737,500 kHz 3,000 MHz | 100.000 kHz 815.43804 MHz -23.13 dém -40.43 dB -10.13 dB 737.500 kHz 3.000 MHz | 100.000 kHz B24.04553 MHz 23.16 dBm 40,46 dB -10.16 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

] o
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Ref Level 23.00 dBm  Offset 11.70 d& Mode Sweep ';g[';:eﬂ:i't fg'n?’,?nunam Offset 11.70 d& Mode Sweep
SGL Count 100/100 =
@ 1Rm AvgPwr 'l'sz,AY? i .
20 dBimit Ghoek ; 20 defm-
P<20( P<20C
10 dam 10 dBm
0 der N e e ety 0 dB ;m‘ it ]
.10 dBm f{ \\ -10 dB : I !
[ |
-20 dem / L 20
30 dam 30 de ! B~y
oy P Mw‘" i S SOOI
" [, -40 dany S i
50 dBm 50 dem -
60 dBm -60 dam
70 dBm -70 dem
CF 815.5 MHz 5601 pts Span 10.0 MHz CF 822.5 MH2z 5601 pts Span 10.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.29 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.17 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz _ 100.000 kHz 513.96161 MHz -22.22 dém -4351 d8 S22 d8 -5.000 MHz -1538 MHz __100.000 kHz 820.94732 MHz -23.35 dBm 445308 -10.35 dB.
-1.538 MHz -1500 MHz | 300.000 Hz £13.99911 MHz 4414 dBm -65.43 dB -24.14 dB -1,538 MHz -1500 MHz | 300,000 Hz 82099911 MHz -46.17 dBm 6734 dB -26.17 dB
1.500 MHz 1538 MHz _ 300.000 Hz 517.00268 MHz -45.45 dam -66.74 dB. -25.45 dB 1,500 MHz 1538 MHz | 300.000 Hz 824,00268 MHz -44.38 dBm -65.55 dB -24.38 dB
1.538 MHz 5.000 MHz | 100.000 kHz 817.04196 MHz -22.18 dém -43.47 dB -9.18 db 1,538 MHz 5.000 MHz | 100.000 kHz 824.03839 MHz 21.14 dBm 42,31 dB -8.14 dB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 20.35dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 20.39 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-5.000 MHz -1538 MHz | 100.000 kHz 81395625 MHz -24.68 dém -45.02 dé -11.68 dB -5.000 MHz -1.538 MHz | 100.000 kHz 820.96161 MHz -24.52 dBm -44.01 dB -11.52 dB
-1.538 MHz -1.500 MHz | 300.000 Hz 813.99911 MHz -45.43 dBm -65.78 dB. -25.43 dB 1,538 MHz 1500 MHz | 200,000 Hz 820.90911 MHz -47.03 dBm 67,42 dB -27.03 dB
1.500 MHz 1538 MHz | 300.000 Hz 617.00446 MHz -46.31 dBm -66.66 dB -26.31 dB 1,500 MHz 1.538 MHz | 300.000 Hz 824.00446 MHz -45.63 dBm -66.02 db -25.63 dB.
1.538 MHz 5.000 MHz | 100.000 kHz 817.05268 MHz -23.73 dBm -44.07 dB -10.73 dB 1.538 MHz 5.000 MHz | 100.000 kHz B24.04732 MHz 21.58 dBm 42,37 dB -8.98 db
T
Il 1 wi

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A26B-17 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 3MHz / 64QAM

Lowest Channel / Full RB

Highest Channel / Full RB

14:55:42
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.27 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 19.38 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
Rangelow | RangeUp | RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1,538 MHz  100.000 kHz £13.94554 MHz -24.22 dém -43.49 d& -11.22 dB -5.000 MHz -1.538 MHz | 100.000 kHz 820.96161 MHz -23.65 dBm -43.03 dB -10.65 dB
-1.538 MHz -1500 MHz | 300.000 Hz £13.99911 MHz -46.68 dBm -65.95 dB -26.68 dB -1,538 MHz -1.500 MHz | 300.000 Hz 820.99911 MHz -48.55 dBm 6793 dB -28.55 di
1.500 MHz 1538 MHz _ 300.000 Hz 517.00268 MHz -47.66 dem -66.93 dB. -27.66 dB 1,500 MHz 1538 MHz | 300.000 Hz 824,00268 MHz -46.21 dBm -65.59 dB -26.21 dB
1.538 MHz 5.000 MHz | 100.000 kHz 817.09018 MHz -25.95 dém -45.21 dB -12.95 dB 1,538 MHz 5.000 MHz | 100.000 kHz 824.04196 MHz -24.19 dBm -43.57 dB -11.19 dB
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Spectrum Emission Mask Standard: None

Tx Power 17.35dBm

Rangelow | RangeUp | RBW

Tx Bandwidth 3.000 MHz

Spectrum Emission Mask

RBW 30.000 kHz T Power 17.35 dBm

Standard: None

Tx Bandwidth 3.000 MHz

RBW 30.000 kHz

Frequency | Powerabs | PowerRel | ALimit | RangeLlow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz 100.000 kHz 813.96161 MHz -26.15 dém -43.50 dé -13.15 de -5.000 MHz -1.538 MHz 100.000 kHz 820.96161 MHz -26.40 dBm 43,76 dB -13.40 dB
-1.538 MHz -1.500 MHz | 300.000 Hz | 813.99911 MHz -48.42 dBm -65.77 dB -28.42 dB -1538 MHz 1500 MHz | 300,000Hz | 820.99911 WMHz -50.22 dBm 67,58 dB -30.22 dB
1.500 MHz 1538 MHz | 300.000Hz | 817.00266 MHz 4955 dam 66.91 d8 20,55 de 1,500 MHz 1538 MHz | 300,000 H= 824.00268 MHZ -48.62 dBm “65.97 dB 28.62 dB
1.538 MHz 5,000 MHz | 100,000 kHz | B817.04554 MHz 27,50 dBm -44.95 dB -14.60 dB 1538 MHz 5.000 MHz | 100.000 KHz 524.05086 MHz 2556 dbm 42,94 dB 12s5de
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 5SMHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.46 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.37 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW Frequency | Power Abs | PowerRel |  AlLimit | Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
~7.500 MHz -2.538 MHz _ 100.000 kHz £13.98077 MHz -24.03 dem -45.49 de -11.03 de -7.500 MHz -2.538 MHz __100.000 kHz 818.92097 MHz -25.07 dBm 346,44 dB -12.07 dB.
-2.538 MHz -2500 MHz | 300.000 Hz £13.99866 MHz -48.75 dém -70.20 dB -28.75 d& -2,538 MHz -2)500 MHz | 300,000 Hz 818.98795 MHz -50.86 dBm 72,24 dB -30.86 d&
2.500 MHz 2538 MHz _ 300.000 Hz 519.00134 MHz -48.11 d8m -70.57 dB. -29.11 dB 2,500 MHz 2,538 MHz | 300.000 Hz 824,00134 MHz -47.96 dBm -69.34 dB -27.96 dB
2,538 MHz 7.500 MHz | 100.000 kHz 819.10047 MHz -25.18 dém -46.64 dB -12.18 dB 2,539 MHz 7.500 MHz | 100.000 kHz 824.04152 MHz 22.91 dBm 44,29 dB -9.91 dB
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Spectrum Emission Mask Standard: None

Spectrum Emission Mask

Standard: None

Tx Power 20.43 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.39 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.96116 MHz -26.89 dém -47.32 dB -13.89 dB -7.500 MHz -2.538 MHz | 100.000 kHz §18.96116 MHz -27.96 dBm -48.35 dB -14.96 dB
-2.538 MHz -2,500 MHz | 300.000 Hz 813.98795 MHz -49.77 dBm -70.20 dB. -29.77 dB 2,538 MHz 2,500 MHz | 200,000 Hz 815.98795 MHz -51.78 dBm 72,17 dB -31.79 dB
2.500 MHz 2538 MHz 300.000 Hz 819.00134 MHz -50.45 dBm -70.88 d& -30.45 dB 2,500 MHz 2.538 MHz 300,000 Hz B824.00134 MHz -49.08 dBm -69.46 dB -29.08 dB
2,538 MHz 7.500 MHz | 100.000 kHz 819.03884 MHz -25.31 dBm -45.74 dB -12.31 dB 2538 MHz 7.500 MHz | 100.000 kHz B24.10047 MHz -26.29 dBm 46,68 db -13.29 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 5MHz / 64QAM

Lowest Channel / Full RB

Highest Channel / Full RB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.42 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 19.34 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Range low | Range Up RBW Frequency | Power Abs PowerRel | AlLimit | Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2,538 MHz  100.000 kHz £13.93169 MHz -27.43 d8m -46.85 dB -14.43 0B -7.500 MHz -2.538 MHz | 100.000 kHz 818.94776 MHz -28.01 dBm -47.35 dB -15.01 dB
-2.538 MHz -2500 MHz | 300.000 Hz 813.98795 MHz -50.10 dém -69.52 dB -30.10 dB -2.538 MHz -2.500 MHz | 300.000 Hz 818.97455 MHz -52.55 dBm 7189 dB -32.55 di
2.500 MHz 2538 MHz _ 300.000 Hz 519.00134 MHz 5154 dém -70.96 dB. -31.54 dB 2,500 MHz 2,538 MHz | 300.000 Hz 824,00134 MHz -49.90 dBm -69.23 dB -29.90 dB
2,538 MHz 7.500 MHz | 100.000 kHz 819.03884 MHz -27.36 dém -46.78 dB -14.36 dB 2,539 MHz 7.500 MHz | 100.000 kHz 824.08171 MHz -25.77 dBm -45.11 dB -12.77 dB
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 17.34 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 17.42 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.96116 MHz -27.07 dém -44.41 dB -14.07 dB -7.500 MHz -2.538 MHz | 100.000 kHz 818.94776 MHz -20.47 dBm -46.88 dB -16.47 dB
-2.538 MHz -2,500 MHz | 300.000 Hz 813.98795 MHz -51.74 dBm -69.08 dB. -31.74 dB 2,538 MHz 2,500 MHz | 200,000 Hz 815.98795 MHz -53.76 dBm 71,1808 -33.76 dB
2.500 MHz 2538 MHz 300.000 Hz 819.01473 MHz -53.75 dBm -71.09 d& -33.75 dB 2,500 MHz 2.538 MHz 300,000 Hz B824.00134 MHz -51.98 dBm -69.39 dB -31.98 dB
2,538 MHz 7.500 MHz | 100.000 kHz 819.03884 MHz -27.90 dBm -45.23 dB -14.90 dB 2538 MHz 7.500 MHz | 100.000 kHz B24.08171 MHz -29.02 dBm 46,44 dB -16.02 dB
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Report No. : FG543002-02B

LTE Band 26 / 10MHz / QPSK
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Spectrum u? Spectrum I:Iv?
Ref Level 23.00 dém  Offset 11.70 dB Mode Sweep Ref Level 23.00 dBm  Offset 11.70 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1~m AvgPwr [® 1Rm AvgPwr
20 dbimit-Gheek AR 20 dehridhoek T
pP<20C P<20C
10 dBm 10 dém
0 dBm / v it ’ 0 dBm ¢ . s
-10 dBm ,‘ l -10 dBm ; 1\
-20 der JJ l ‘ -20 dBm ﬂl “ |
30 dB -30 dBm
WWM * T Lo ™
=40 df —:Eﬁg_%
"
-50 dBm -50 dBm
-60 dBr -60 dBm
-70 der -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.45 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 20.41 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |
-10.000 MHz 5 100.000 kHz £13.95357 MHz -31.26 dBm 5271 dé -18.26 dB -10.000 MHz -5.038 MHz | 100.000 kHz £13.95000 MHz -30.96 dBm -51.37 dB
-5.038 MHz 300.000 Hz 813.98688 MHz -56.05 dBm -77.49 dB -36.05 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.98688 MHz -57.19 dBm -77.60 d& -37.19.dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -54.50 dBm -75.94 di -34.50 d& 5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -55.17 dBm -75.58 dB -35.17 dB
5.038 MHz 10.000 MHz | 100.000 kHz £24.05000 MHz -30.34 dBm -51.79 d& -17.34 dB 5.038 MHz 10.000 MHz | 100.000 kHz 824.05358 MHz -30.57 dBm -50.98 d8 -17.57 dB
] (] ) ) o
15:31:1 15:
LTE Band 26 / 10MHz / 64QAM LTE Band 26 / 10MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum u%;" Spectrum ué]
Ref Level 23,00 dBm  Offset 11,70 dB Mode Sweep Ref Level 23,00 dém  Offset 11,70 df Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17m AvgPwr (@ 1Rm AvgPwr
20 dBimit ok v 20 dBmithock FYiTn
P< 200 P<200
10 dBm 10 dBm
0 derm 7 w - 0 dem fﬂ " = o
-10 dBr i‘ ! -10 dBm f l‘
-20 der {‘ L ‘ -20 dBm ;' k |
-30 d8 / 1 -30 dBm A Y
va\a) R S n ""’"“'Wm
40 dBrm—gkpe 40 dBm—| Lok
-50 dBm ~S0 dBm
-60 der -60 dBm
-70 dBr -70 dBm
CF 819.0 MHz 5601 pts Span 20.0 MHz CF 819.0 MHz 5601 pts Span 20.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 19.43 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 17.42 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low Range U RBW Frequency | PowerAbs | PowerRel |  ALimit Range Low | Rangeup | RBW Frequency | PowerAbs | PowerRel |  ALimit
-10.000 MHz -5.038 MHz 100.000 kHz £813.91070 MHz -32.64 dBm -52.06 d& -19.64 dB -10.000 MHz -5.038 MHz 100.000 kHz 813.90712 MHz -34.78 dBm -52.20 dB -21.78 dB
-5.038 MHz -5.000 MHz | 300.000 Hz 813.99813 MHz -57.36 dBm -76.78 dB -37.36 dB -5.038 MHz -5.000 MHz | 300.000 Hz 813.97188 MHz -59.92 dBm -77.34 d8 -39.92 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.00188 MHz -56.41 dBm -75.84 di -36.41 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824.03188 MHz -58.22 dBm -75.64 dB -38.22 dB
5.038 MHz 10.000 MHz | 100.000 kHz 224.06072 MHz -32,02 dBm -51.44 dé -10.02 dB 5.038 MHz 10.000 MHz | 100.000 kHz 824.06787 MHz -33.56 dBm -50.98 d8 -20.56 dB
W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Ref Level 23,00 dem Offset 11,70 d&
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

Ref Level 23.00 dém Offset 11.70 dB
SGL Count 100/100

@ 1IRm AvgPwr

Mode Sweep

20 dbimitGheek ARG 20 dbimitFhoek RAEE
p< 200 p<20L
10 dem 10 dem
0 dém - 0 dBm 7 =) » v
| \
-10 dBr -10 dBm |\
|
-20 der J‘ -20 dBm “l \
4B
30 i -30 dBm i T
-40 dBm M T el by . 40 dBm M ksl il b
e -
-60 dBr -60 dBm
-70 der -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
ISpectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 21.45 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 20.43 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |
-15.000 MHz 7 100.000 kHz £13.91696 MHz -36.43 dBm 57.87 d& -23.43 dB -15.000 MHz -7.538 MHz | 100.000 kHz 613.87411 MHz -36.36 dBm -56.79 dB
-7.538 MHz 300.000 Hz B813.98661 MHz -60.48 dBm -81.93 dB -40.48 dB -7.538 MHz -7.500 MHz 300.000 Hz 813,99196 MHz -61.85 dBm -82.28 dp -41.85 dB
7.500 MHz 7.538 MHz 300.000 Hz £829.00804 MHz -57.91 dBm -79.35 de -37.91de 7.500 MHz 7.538 MHz 300.000 Hz 829.01339 MHz -59.12 dBm -79.55 d8 -39.12 dB
7.538 MHz 15.000 MHz | 100.000 kHz £20.16339 MHz -33.17 dBm -54.61 d& -20.17 dB 7.538 MHz 15,000 MHz | 100.000 kHz £820.07768 MHz -33.75 dBm -54.17 d8 -20.75 dB
( ) J t e ( ) ] i
15:43:21 20 . JUN.L 20 15:44:4

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Lowest Channel / Full RB

Lowest Channel / Full RB

Spectrum

Ref Level 23,00 dém
SGL Count 100/100
@ 1Rm AvgPwr

Offset 11.70 dB Mode Sweep

Spectr

Ref Level 23.00 dBm
SGL Count 100/100
@ 1IRm AvgPwr

Offset 11.70 dB Mode Sweep

20 dB it dhoclk b 20 dBim-dherk raES
P<200 P<200
10 dBm 10 dem
0 dem T ——— ooy T 0 dBm ™
[ “" | —_
-10 dBrr l -10 dBm T
i il
-20 der J‘ L -20 dBm | k
-30 d8 { -30 dBm / -
L - \‘-.
-40 dBm o ] | [[ 40 dm e e
e | weremerit™]
-60 der -60 dBm
-70 dBr -70 dBm
CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
gpe:trum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 19.44 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz T Power 17.36 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kH;
Range Low Range U RBW Frequency | PowerAbs | PowerRel |  ALimit Range Low RangeUp | RBW | Frequency | PowerAbs | PowerRel | AL
-15.000 MHz -7.538 MHz __100.000 kHz £13.93838 MHz -37.12 dém -56.56 d8 2412 d8 -15.000 MHz -7.538 MHz | 100.000 kHz 51301161 MHz -37.38 dBm -54.74.d8 -24.38 dB
-7.538 MHz 7,500 MHz | 300.000 Hz £13.96518 MHz -62.96 dBm -82.40 d8 42,96 dB -7.538 MHz -7.500 MHz | 300,000 Hz 813,99732 MHz -64.24 dBm -81.60 d& -44.24 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.03482 MHz -59.51 dem -78.95 d -39.51 dg 7.500 MHz 7.538 MHz | 300,000 Hz 829.03482 MHz -61.18 dBm -78.53 dB -41.18 dB
7.538 MHz 15.000 MHz | 100.000 kHz £20.12054 MHz -33.87 dBm -52.31 d8 -20.87 dB 7.538 MHz 15.000 MHz | 100.000 kHz 820.04554 MHz -36.72 dBm -54.07 dg -23.72 dB
( )t J ( )l ) [ L]
21 15:46:06
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swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz
Lowest Channel / QPSK Middle Channel / QPSK

e pectrum w
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- t -10 deffi=—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 der -40 dBm
, - A T st A | Pt g e e betmnst™]
-50 dBm -50 dBm
o
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 607.51005 MHz -58.23 dBm -45.23 dB 30.000 MHz 806.500 MHz 100.000 kHz B805.21400 MHz -58.02 dBm -45.02 dB
836,500 MHz 1,000 GHz 100.000 kHz 960.73876 MHz -57.74 dBm -44,74 dB 836,500 MHz 1,000 GHz 100,000 kHz 916.61582 MHz -57.55 dBém -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62850 GHz -46.53 dBm -33.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -46.47 dém -33.47 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.91026 GHz -42,38 dBm -29,38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -42.46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73457 GHz -42.81 dBm -29.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.91177 GHz -42.93 dBm 9,93 dB
hid bl
L JL ) L JL J

Highest Channel / QPSK

pect n L
Ref Level 0.00 dém Offset 11.70 d& Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 l}fﬁ i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
. Lamiaen 0 e L IR WU R
-50 dBm
juding et
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 763.62532 MHz -57.93 dBm -44.93 dB
B836.500 MHz 1,000 GHz 100.000 kHz 965,15105 MHz -57.57 dBm -44.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -46.51 dBm -33.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6,97425 GHz -42.56 dBm -29.56 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80428 GHz -42.77 dBm -29.77 dB
il
JL J
Date: 20.JUN.2025 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

LTE Band

26 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe

(=]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Spe 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit
Ine SPURIOUS LINE ABS PABS e INE_ABS
-10 difE— -10 ddff
| SPURIOUS._LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
LV W e SR PR R—
o e J P
-50 dBm -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 799.48767 MHz -58.24 dBm -45.24 dB 30.000 MHz 806.500 MHz 100.000 kHz B05.84487 MHz -57.84 dBém -44.84 dB
836,500 MHz 1,000 GHz 100.000 kHz 920.61957 MHz -57.54 dBm -44,54 dB 836,500 MHz 1,000 GHz 100,000 kHz 896.10682 MHz -57.51 dBém -44,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62850 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -46.00 dém -33.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42.54 dBm -29.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -42.47 dBm -29.47 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91577 GHz -42.85 dBm -29.85 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.72507 GHz -42.80 dBm -29.60 dB
{ ] J ] ( ) [ b
D 15 15:09:5
Highest Channel / QPSK
oo
v
Ref Level 0.00 dém Offset 11.70 d& Mode Auto Sweep
SGL Count 100,100
@1 fugrwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 I}‘é i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm s
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW Frequency | PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 729.44233 MHz -58.24 dBm -45.24 dB
B836.500 MHz 1.000 GHz 100.000 kHz 927,72826 MHz -57.68 dBm -44.68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64309 GHz -46.73 dBm -33.73 dB
3.000 GHz 7.000 GHz 1.000 MHz 5,99275 GHz -42.21 dBm -29.21 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73657 GHz -43.02 dBm -20.02 dB
M
L J

Date:

20.JUN.
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LTE Band 26 / 5SMHz

Spe | spe !
Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit
Ine SPURIOUS LINE ABS PABS e INE_ABS
-10 difE— -10 ddff
| SPURIOUS._LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
B e, N P R . — s M| et et i
-50 dBm -50 dBm
it
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 627.01839 MHz -58.18 dBm -45.18 dB 30.000 MHz 806.500 MHz 100.000 kHz B02.54495 MHz -58.11 dBm -45,11 dB
836,500 MHz 1,000 GHz 100.000 kHz 944.23351 MHz -57.58 dBm -44,58 dB 836,500 MHz 1,000 GHz 100,000 kHz 839.15555 MHz -57.42 dBém -44,42 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62909 GHz -46.16 dBm -33.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -46.09 dém -33.09 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -42.45 dBm -29.45 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,55 dBm -29.55 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92977 GHz -42.92 dBm -29.92 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.92777 GHz -42.87 dBm -29.67 dB
\ ) ) wa ( I ] T Fwa
D 15 15

Highest Channel / QPSK

oo
v
Ref Level 0.00 dém Offset 11.70 d& Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit (Lhm.k PAES
ine _$PURIOUS_LINE_ABS PASS
-10 I}fﬁ i
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
| ~ I [P -~
-50 dem s,
it
-70 dBm
-80 dBm
-90 e
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 769.08252 MHz -58.27 dBm -45.27 dB
B836.500 MHz 1.000 GHz 100.000 kHz 911,79498 MHz -57.65 dBm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -46.26 dBm -33.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -42.22 dBm -29.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92277 GHz -42.91 dBm -20.91 dB
il
JL J

Date: 20.JUN.
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum r‘n—}
Ref Level 0.00 dém Offset 11.70 d& Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit (Lhm.k PAES
10 léﬁ,‘}]"e URIOUS_LINE_ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
1 —o—, - e \u—w
-50 dBm
| aanadt
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 629.10510 MHz -58.12 dBm -45.12 dB
B836.500 MHz 1.000 GHz 100.000 kHz 965,72301 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -46.16 dBm -33.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -42.64 dBm -29.64 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91927 GHz -42.84 dBm -29.84 db
~r - —
JL J | o
Date: 20,7 15:41:58

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A26B-26 of 29




swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectr 1 r‘n—}
Ref Level 0.00 dém Offset 11.70 d& Mode Auto Sweep
SGL Count 100,100
@1 AvgPwr
Limit (Lhm.k PARS
10 éﬁ}le URIOUS_LINE_ABS PASS
| SPURIOUS_LINE_ABS_
20 der
-30 dBm
-40 dBm
N - ey N
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 206,500 MHz 100.000 kHz 201.47733 MHz -58.04 dBm -45.04 dB
B836.500 MHz 1.000 GHz 100.000 kHz 971.68778 MHz -57.72 dBm -44.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -46.48 dBm -33.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6,99775 GHz -42.61 dBm -29.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90027 GHz -42.94 dBm -29.94 db
=~ T
JL J | o
Date: 20,7 16:08:01
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ssamon . FCC RADIO TEST REPORT Report No. : FG543002-02B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0126
40 Normal Voltage 0.0056
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0004
PASS
-10 Normal Voltage 0.0065
-20 Normal Voltage 0.0161
-30 Normal Voltage 0.0112
20 Maximum Voltage 0.0153
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0037

Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.
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Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0162
40 Normal Voltage 0.0125
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0140
-20 Normal Voltage 0.0073
-30 Normal Voltage 0.0118
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0021

Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.4 V. ; Maximum Voltage = 4.4 V.
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. : FG543002-02B

LTE Band 26_Part 90S_824MHz

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.16 6.09 6.49 6.70 PASS
TEL : 886-3-327-3456 Page Number 1 A26C-1 of 15

FAX : 886-3-328-4978




swanranas. FCC RADIO TEST REPORT Report No. : FG543002-02B

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

= Spectrum =
Ref Level 20.00 dBbm  Offset 11,70 a8 Ref Level 30.00 cem  Offset 11,70 db
e att 30.d8__AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 View @152 view
L S
e —
0.1 EE T o —
5 o SRS
& g
~ *
0.01 0.
y B 5
1E-D: - 1E- "
1 }
| 1
160 t 1€ i
\ 1
10 3 1
3F 824.0 MHz Mean Pwr + 20.00 dB. CF 824.0 MHz Mean Pver + 20.00 dB.
ry istri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 19% | pa% | o0.01% | Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 21.35d8m _ 26.71 dBm £.36 dB 2.52 dB 4.43 dB £.16 dB £.30 d8 Trace 1 [ 20,65 dBr 27,16 dém 5.51 d8 3.07 d8 5.07 d8 5.09 d8 5.43 d8
— e ——
J J | BERREEE ) JL J ey we
Spectrum - Spectrum =
Ref Level 20.00 dBbm  Offset 11,70 a8 Ref Level 30.00 cem  Offset 11,70 db
e att 30.d8__AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
e ==
e
0.1 = a
=,
0.01 — 0o
16D g% 1E- \
X
Y
. Y
1E-0 ; 1 ¢
A
1E-O: ‘, 18 i
:F 824.0 MHz Mean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB
y ive Distri Function Samples: 130000 C y C Distril Function Samples: 130000
Mean | poak | crast | 10% | 19 | 0a% | p.01%e | Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 [ 16.55 cBm  27.04 dbm 7.49 dB 3.16 0B 5.26 dB ©.49 dB 7.16 dB Trace 1 | 17.22 dbm 2543 dbm 8.20 dB 3.13 d8 5.33 db 5.70 dB 7.57 dB
——r e —
JU J [ CEEEEEE ) JL )| | CECRRRE )

TEL : 886-3-327-3456 Page Number 1 A26C-2 of 15
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG543002-02B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.34 1.29 3.06 3.06 5.11 5.00 9.92 9.96 | 14.31 | 14.61 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.33 1.34 3.1 3.09 5.07 494 | 10.06 | 10.10 | 14.52 | 14.49 - -
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